
making everyday smoother 1
1 V 01

Defender 90/110/130 735105160101 V 01

For kit numbers:

1051601200 --Landrover Defender 90/110/130 Defender 110

2C1051601210 --Landrover Defender 90/110/130 Defender 90 

1051601220 --Landrover Defender 90/110/130 Defender 130 

For kit numbers:

1051601400 --Landrover Defender 90/110/130 Defender 110

4C1051601410 --Landrover Defender 90/110/130 Defender 90 

1051601420 --Landrover Defender 90/110/130 Defender 130 

LANDROVER
Defender 90/110/130



making everyday smoother2
2 V 01

16

8

9

30

21

10

67294122

2415112431

21

24

6
14

24

12 24

20

29

11

32

7

3 2
25

27

28

4122

19

1

2945

26

 

25

17

2413

202

18

3

29
4

1

5

38

23

3334 3640

3334

39

37

35

40

Defender 90/110/130 VB-FullAir 



making everyday smoother 3
3 V 01

Item Qty. Description Part no. Defender 90 Part no. Defender 110 Part no. Defender 130

1 2 Shock absorber front

2 2 Piston front

3 2 Air spring front

4 2 Upper mounting plate front

5 2 Upper mounting support

6 2 Piston rear

7 2 Air spring rear

8 1 Air tank bracket

9 1 Air tank 5L (including item 16)

10 1 Air coupling Ø6x G1/8" 90°

11 2 Height sensor mounting bracket rear

12 1 Height sensor bracket rear left

13 1 Height sensor bracket front left

14 1 Height sensor bracket front right

15 1 Height sensor bracket rear right

16 1 Blind plug M22

17 1 Protection plate

18 1 Shock absorber support front left

19 1 Shock absorber support front right

20 2 Lower mounting support front

21 2 Lower mounting support rear

22 2 Upper mounting support rear

23 2 Shock absorber support front

24 4 Height sensor

25 2 Compressor box bracket

26 1 Compressor box bracket

27 1 Compressor box bracket

28 1 Compressor box *

29 4 Air coupling Ø4 x G1/8" 90°

30 1 Air coupling M22 x G1/8"

31 1 Height sensor bracket rear right

32 1 Height sensor bracket rear left

33 2 Ball joint mounting bracket rear

34 2 Ball joint bracket rear

35 2 Ball joint mounting bracket front

36 1 Ball joint bracket front right

37 1 Ball joint bracket front left

38 2 Height sensor rod front (L=100mm 180°)

39 2 Height sensor rod (90: L=60 mm; 110/130: L=145 mm)

40 2 Shock absorber rear

41 2 Upper mounting plate rear

- 2 Air coupling Ø4 x G1/8" straight

- 1 Wiring harness

- 1 Height sensor cable rear

- 1 Supply cable

* For an exploded view of the compressor box, see chapter ‘General - Universal compressor box 2’

1052100118 1052100118 1052100118

1052030160 1052030160 1052030160

1052032520 1052032520 1052032520

1052030195A 1052030195A 1052030195A

1052040119 1052040119 1052040119

1052030113 1052030113 1052030126

1052032521 1052032510 1052032510

1052350159 - -

2156480006 2156480006 2156480006

0020000020 0020000020 0020000020

1052096010 - -

1052096011 1052095200 1052095200

1052095202 1052095202 1052095202

1052095203 1052095203 1052095203

1052096009 - -

2156560016 2156560016 2156560016

1052130215 1052130215 1052130215

1052100122A 1052100122A 1052100122A

1052100123A 1052100123A 1052100123A

1052050096A 1052050096A 1052050096A

1052050097 1052050097 1052050097

1052040121 1052040121 1052040121

1052100120 1052100120 1052100120

1052091031 1052091031 1052091031

1052130214 1052130214 1052130214

1052130213 1052130213 1052130213

1052130216 1052130216 1052130216

1052130156 1052130156 1052130156

0020000015 0020000015 0020000015

0020500006 0020500006 0020500006

- 1052095201 1052095201

- 1052095200 1052095200

1052095199 1052095199 1052095199

1052095198 1052095198 1052095198

1052095197 1052095197 1052095197

1052095196 1052095196 1052095196

1052095195 1052095195 1052095195

1052095055 1052095055 1052095055

1052095000 1052090164 1052090164

1052100119A 1052100119A 1052100119A

1052040120 1052040120 1052040120

0020000014 0020000014 0020000014

1052201117 1052201117 1052201117

1052201133 1052201133 1052201133

1052201174 1052201174 1052201174

LANDROVER
Defender 90/110/130



making everyday smoother4
4 V 01

J
T

J

J

E

T

FJ

JN

JN

A A

B B

H

F
J

H

E
F

J

A
B

W

G

B

I

H

AB

D

A

H

W

U

W

J

J

X

W

Y

N

X

W

Y

JN

V
J

C

W

M L

W

LIG

Y
X

W

W

B

W

AB A

GI D
GI

S
R

Q
P

M L LIG

Defender 90/110/130 VB-FullAir



making everyday smoother 5
5 V 01

Item Qty. Description Part no. Defender 90 Part no. Defender 110/130

A 8 Bolt M5x10

B 8 Washer M5

C 6 Washer M10xØ30x1.5

D 2 Countersunk Allen screw UNC 3/8''x1 1/2'' Tuflok

E 2 Countersunk Allen screw UNC 3/8''x2'' black

F 4 Lock nut M10 nylon

G 12 Lock nut M8 

H 4 Flange lock nut M6 

I 12 Washer M8

J 10 Washer M10

L 4 Allen screw UNC 3/8''x 3/4''

M 8 Countersunk Allen screw M6x16

N 4 Bolt UNC 3/8''x1 3/4'' black

P 1 Countersunk Allen screw M16x40

Q 1 Countersunk washer M16

R 1 Washer M16

S 1 Lock nut M16 

T 2 Bolt M12x25

U 2 Bolt M10x110

V 2 Flange nut M10 yellow Tensilock

W 28 Flange lock nut M6 

X 4 Washer M6

Y 4 Bolt M6x 20

Z 2 Washer M12

0010105010AA 0010105010AA

0011205000AA 0011205000AA

0011310000A 0011310000A

0010638112AE 0010638112AE

0010638200A 0010638200A

0011010000AA 0011010000AA

0011008001AA 0011008001AA

0011106001AB -

0011208000AA 0011208000AA

0011210000AA 0011210000AA

0010438034AA 0010438034AA

0010506016CA 0010506016CA

0010238134AC 0010238134AC

0010516040CA 0010516040CA

0011216002A 0011216002A

0011216000AA 0011216000AA

0011016001CA 0011016001CA

0010112025AA 0010112025AA

0010110110CA 0010110110CA

0011110000AB 0011110000AB

0011106001AB 0011106001AB

0011206000AA 0011206000AA

0010106020AA 0010106020AA

0011212000AA 0011212000AA

LANDROVER
Defender 90/110/130



6 V 01



7 V 01



INCREASED COMFORT, BETTER DRIVEABILITY, MORE SAFETY.

VB-AIRSUSPENSION, 




